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Appendix Mo 5 to best report 568/8-2011

Initial Type Testing Certificate
pertinent to Standard EN 14351-1:2006+A1
No 569/B

Laboratorium Techniki Budowlanej carried out the examination of the window described in
test report 569/B-2011, part 1, designated with No 1, under system Thermo 88, manufactured

- 2011
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r
SEOWINSCY sp. ].
ul. Wspdlna 2
62-400 Stupca
Test specimen | Charactenstic Test Classification Classification/value
L - , standard standard
- | 4.5. Mot covered
I Watertightness EN 1027 EN 12208 E1200
l _{Test pressure 1200 Pa)
|
f 4.8 Load- Threshold value
. bearing capacity | EN 14609 EN 14351- 350 N
I -
| B=1000 of safety devices 1+Al
 H=1800 B
The results of the
exsmrination ocler. | 4,14, Class 4
i e | Air permeability | EN1026 | EN12207 |  (Max test pressure
conditions. 600 Pa)
The parameters for g
other objects should Reference air
be declared in permeability at 100 Pa:
compliance with the 3m'hm’
mwﬂrﬂ or 0,75 m'/hm
|_ EN 14351-1+Al ]
Dualil:f Ml:nager Engineering Menager
" ﬁﬁ:}”—""' ¢ ?
mgr inz. And Zyta ,-"f megr inz. Bogdan Wojtowicz
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Appendix No 6 to test report 560/B-2011

Initial Type Testing Certificate
Pertinent to Standard EN 14351-1:2006+A1

No 569/B — 2011

Laboratorium Techniki Budowlanej carried out the examination of the window described in
test report 569/B-2011, part 1, designated with No 2, under system Thermo 88, manulfactured

by: 2
SEOWINSCY sp. j.
ul. Wspolna 2
62-400 Stupca
Test specimen Characteristic Test | Classification | Classification/value
standard standard S
4.2 Test pressure Pl
Resistance io 3
wind load : : 210 (1200 Pa)
EN 12211 EN 1221 G
C
i< 17506}
4.5, =S| Mol covered
Watertightnes | EN 1027 | EN 12208 bA
(Test pressure 250 Pa)
4.8. Load- |
B=3000 bearing capacity | EN 14609 | EN 14351- I'hreshold value
H=2450 of safety devices 1+Al IS0 N
| The results of the examination | 4,14,
ﬂﬂu:"r w0 :.:.;m sample | Air permeability Class 4
lest xions. . . {Max tesi pressure
= e EN 1026 | EN12207 oo s
objects should be declared
in compliance with the Reference air permeability
| provisions specified in a1 100 Pe: 3m’hm’ or
standard EN 14351-1+A1 0,75 m'/h m

Quality Menager

o o5

mgr inZz. Andrzej Zyla
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Engineering Menager

fomyens popp=te

mgr inz. Bogdan W&jinwicz

14% July, 2011
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Appendix No7 to test report 5S6%B-2011

Initial Type Testing Certificate
Pertinent to Standard EN 14351-1:2006+A1

No 569/B — 2011

Laboratorium Techniki Budowlanej carried out the examination of the window described in
test report 569/B-2011, part 1, designated with No 3,under system Thermo 88, manufactured

'll-ll.‘liulh'-'

L LT L
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by:
: -
SEOWINSCY sp. J.
ul. Wspdlna 2
62-400 Stupca
" Test: specimen Characteristic Test Classification | Classification/value
standard standard
4.2 Test pressure |
vr Resistance o 3
wind load 1 (1200 Pa)
4 EN 12211 EN 12210 e
C
: . 4.5, Mot covered
Watertightnes | EN 1027 | EN 12208 6A
(Test pressure 250 Pa)
B=1800 4.8. Load-
H=2450 bearing capacity | EN 14609 | EN 14351-1 Threshold value
of safety devices +Al 350N
The results of the examination | 4.14.
refer only 1o ﬂmﬂ;ﬁlﬂl sample Air permeability Class 4
and the test conditions. " e (Max test ure
e ey e EN 1026 EN 12207 "mpl‘:‘;“
| ohjects should be declared
in compliance with the Reference air permeability
provisions specified in at 100 Pa: 3m"h m’ or
standard EN 14351-1+A1 0,75 m’/h m
Quality Menager Engineering Menager
he 4 o lied
mgr inz. And j Zyla gr inz. Bogdan Wajowicz
Dabrowa 4™ July, 2011
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Appendix No B lo test report 569/8-2011

AB 661

Initial Type Testing Certificate
pertinent to Standard EN 14351-1:2006+A1

No 569/B - 2011

Laboratorium Techniki Budowlanej used the calculation method, in accordance with Annex B
to Standard 14351-1+A1, to define the sound insulation of the windows under system Thermo 88
described in test report 569/B-201 1, manufactured by:

SEOWINSCY sp. j

| specified in standard EN 14351-

ﬁ:{mﬂmﬂm fior other objects |

ul. Wspdina 2
62-400 Stupca
Test specimen Characteristic Test standard |  Classification/value
Windows made of wood, . windows area
fixed and openable (tum and F£27m
tilt&tum) single windows R,(C;C,) = 33(-1:-6)
with IGU 4/18/4/1 8/4Ar,
without SFg 41 BN Jadl windows area
Ru(IGU) = 31 dB Aogests P W 27<F<36m’
i DTN nncx d g

CGU) = (-2) dB perfl Ro(C;Cyr) =32(-15-6)

Cy{IGL) = (-6) dB
“The results of the examination refer
only to the tested sample and the
test conditions.

|
1
r
|

should be declared
in compliance with the provisions

| 1+Al

windows area
36<FS46m
R, (C:Cy) =31(-15-6)

windows area
46<F m’
R.(C:Cy) =30 (-1;-6)

Quality menager

Loy

mgr inz. Andrzej Zyla

Engineening Menager
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&

(/ mgr inz. Bogdan Wéjtuwicz
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Appendix No. 2 to test report 483/8-2011

Initial Type Testing Certificate
pertinent to Standard EN 14351-1:2006+A1

No. 483/B — 2011

Laboratorium Techniki Budowlang) used the calculation method, in accordance with Standard EN S0
10077-1:2006 and EN 1SO 10077-2:2003, 1o define the thermal insulation of the windows described
in test report 483/B-201 1, manufactuned by:

~SLOWINSCY” sp. j.
ul. Wspédina 2
62-400 Stupca

Test’sresults

Cross sechion Frame/sash Sill/sash

Uy ‘
C[Wim'K] |
L I

U
wmk] | e

U, [Wim'K]
for window 0.8

1,23x1, 48 m
The resulis of the examination refier only to the tested |
sample and the et conditions.
The parameters for other objects should be declared
in complisnce with the provisions specified in standard
EMN 14351-1+A1

Quality Menager “LTB"LABORATORIUM Engineering Mcnflger
+ Ao = TECHNIKI BUDOWLANEJ5.C. :
M o B Wéjtowicz. A Zvla. M. 2 J/"{g g
! Y #1-3
grinz. And a6 DA'ERGWMJQRN'H gr inz. Bogdan Wojtowicz

rze] Zyla ul. Laski 83
Dabrowa Gomicza, dated 08" March, 2011
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